
gil1 TO: ship TO: 1 arder Date:08/11/2010 CERTIFIED MATE- TEST REPORT 
SIDERTUL SA DE CV SIDERTWL SA DE CV PO No:18412-CHEREM G E R D F  -S.EL 
RFC# SID930918KRO 402 GRAND CENTRAL BLVD Mil1 Order No:3773541 Mrdlothian Mlll 
AVENIDA PRESIDENTE MASMYK MIL0 DISTRIBWTION CENTER Load No:1330753 300 Ward Road 
MEXICO CITY DF LAREDO TX Manifest No:2029442 
11570 MX 78045 WS 

QGERCdUAUm Midlothian, TX 7606: 
19721775-8241 

SIZE GRliDE 

SPECIFICATIONS W 24 X 558 / W610 X 82 992/572-50 

ASTM A6-09, A992-06a, A572-07 

LENGTH 
40 El 1 12.192 M 

PRODUCT 
WF BEAMS 

HEAT NO: 22561710 CHEMICAL ANAIYSIS 

C Mn P S Si CU Ni Cr MO Sn V P J N b C E  
.O9 .91 ,015 .O33 -26 .43 -11 .14 .O37 .O12 .O01 .O03 ,020 .31 

PHYSICAI PROPERTIES 
Yield Strength Tensile Strenqth Specimen Area Elongation Bend Test 

KS 1 MPa KSI MPa Sq ín Sq cm % Gaqe Lenqth Dia. Result 8 
59.0 406.8 76.6 528.1 0.787 5.08 24.6 8In 200 mm 
58.8 405.4 75.9 523.3 0.754 4.86 25.2 8In 200 m 

TENSILE TEST RATIOS 

YLD/TENS YLD/TENS 
.77 .78 

Al1 manufacturing processes o£ this praduct, including electric arc MELTING and continuous CASTING, occurred in the U.S.A 
CMTR camplies with EN 10204 3.1 

"1 hereby certify that the contents o£ this reporr are correct and accurate. A11 tests and operations performed by this 
material manufacturer or its sub-contractors, when applicable, are in compliance with the reqvirements o£ the material 
~pecification~ and applicable purchaser designated requirements." 

S i g n e d e -  LE / A-- .- Date:Sep. 21. 2010 Signed: Date: 
T3m L. Harrington: UualityA5surance Manager liotary Publlc rlf applicable) 

Paqe: 1 of 3 



Bill To: Ship To: 1 order ~ate:08/17/20:0 CERTIFIW MATE- TEST REPORT 
SIDERTUL SA DE CV SIDERTUL SA DE CV PO No:18412-CHEREM 0-AU AMEiUSTEEL 
RFCI SID930918KRO 402 GRAND CENTRRL BLVD Mil1 Order No:3773541 Midlothian Mil1 
AVENIDA PRESIDENTE MASARYK MIL0 DISTRIBUTION CENTER Load No:1330753 300 Ward Road 
MEXICO CITY DF LAREDO TX Manifest No:2029442 
11570 78045 OS 

BG'RDAuAM~mm Midlothian. TX 76065 
(972)715-8241 

SPECIFICATIONS 
BIZE G M E  
W 24 X 55# 1 W610 X 82 992/572-50 

LENGTH PRODUCT 
40 El' 1 12.192 M WF BFAJlS 

HEAT NO. 22561790 CHEMICAL ANALYSIS 

C Mn P S Si CU Ni Cr M0 Sn V A1 Nb CE 
.O8 .90 .O14 .O43 .23 .34 .1O .16 ,033 .O11 .O02 .O03 ,022 .3 

PHYSICAL PROPERTIES 
Yield Strength Tensile Strenmth Specimen Area Bend Test ROA Elonqation - 

KSI MPa KSI MPa Sq In sq an * Gaqe Lenqth Dla. Result % 

55.2 380.6 71.2 490.9 0.798 5.15 25.2 8 1n 200 mm 
55.3 381.3 72.1 497.1 0.734 4.74 25.0 8 In 200 m 

TENSILE TEST PATIOS 

YLDlTENS 
.77 

Al1 manufacturinq proiesses o£ this product, including electric arc MELTING and continuous CASTING, occurred in the U.S.A. 
CMTR complies with EN 10204 3.1 

"1 hereby certify that the contents of this repart are correct and accurate. Al1 tests and operations performed by thic 
material manufacturer or its S&-contractors, rihen applicable. are in compliance with the requirements of the material 
specifications and applicable purchaser designated requirements." 1 
s i g n e d a c 4 -  E , A--,- .- 0ate:Sep. 21, 2010 Signed: Date: 

Tom L. Harrington: Quality.R£surance Manager Notary Public (lt applicarile) 
Page: 2 oP 3 



Bill To: Ship To: 1 order ~ate:08/17/2010 CERTIFIED MATE- TEST REPORT 
SIDERTüL SR DE CV SIDERTUL SA DE C\r PO No:l8412-CHEREK G W A U  AMERISTEEL 
RFC# SID930918KRO 402 GRRND CENTRAL BLVD Mil1 Ordex No:3773541 Midlothian M111 
AVENIDA PRESIDENTE MASARYK MIL0 DISTRIBUTION CENTER Load No:1330753 mGEPD*uIiMa- 300 Ward Road 
MEXICO CITY DF LAREDO TX Manifest No:2029442 
11570 MX 78045 

OS Midlothian, TX 760c 
19721775-8241 

SIeE GRADE 

SPECIFICATIONS W 24 X 551 1 W610 X 82 9921512-50 
ASTM A6-09, A992-06a, A572-07 

LENGTH 
40 FT 1 12.192 M 

HEAT NO: 22561800 CNEMIC?al ANALYSIS 

C Mn P S Si CU Ni Cr M0 Sn V Ai Nb CE 
.O8 -86 .O14 .O42 .21 .36 .10 .15 .O34 .O11 .O02 .O03 .O21 -29 

PHYSICAL PROPERTIES 
Yield Strength Tensile Strenqth Specimen Area Elonsation Bend Test ROA - 

KS 1 MPa KSI MPa Sq 1n ~q cm 8 Gaqe Lenqth Dia. Result % 
56.1 386.8 72.5 499.9 O. 722 4.66 25.2 8 In 200 m 

TENSILE TEST RRTIOS 

YLD/TENS YLD/TENS 
.77 .78 

Al1 manufacturing processes of this product, including electric arc MELTING and continuous CASTING, occurred in the U.S.A. 
CMTR complies with EN 10204 3.1 

"1 hereby certify that the contents af this report are correct and accurate. Al1 tests and aperations perfomcd by this 
material manufacturer or its sub-contractors. when applicable, are in compliance with the requirements of the material 
specifications and applicable purchaser designated requirements." 

signed&- E ,&---=--~ate:~e~. 21, 2010 signed: Date: 
Tom L. Rarrington: Quality26surance Manager Notary Public Iif applicable) 

Paga: 3 o£ 3 


